2568985010014%3) & 4t /DRIVE SYSTEM

J¥%5/NO 4uhg/SN E
1 256813511001 |IXFIAR(KD)
2 256814020001 |Z##
3 256814011001 |Z3EFE(ZN)
4 256814011002 |Z&#EFE(ZC)
4 910600100029 [[E4+$5GB119.2-10x24
5 910400100008 |FE#HEGB97.1-12-200HV
6 910400500008 |z B GB93-12
7 941100200006 |#84&M12x1.5x45-12.9
8 910300900002 |2 FFGB6178-M20-8
9 910400100009 |E#HEEGB97.1-14-200HV
10 910400500009 |2MZHEGB93-14
11 910100200019 4212 GB5785-M14x1.5x160-8.8
12 910600600037  |FF O £HGB91-4x40
13 910400500012 |2@Z#HEGB93-20
14 910400100012 [E#HEGB97.1-20-200HV
15 910100500006 |#212GB31.1-M20x90-8.8
16 910800100020 |OFZE-M90x2.65
17 920900100120  [EEAL(WN)
18 252198513251  |f&Rk=8 (A XWN)




2568985010022K 5N #r/DRIVE AXLE

5 /NO %A /SN R
1 256898523501  |IX#HHF7EH-2301101-00
2 256898523502 |l %) #iH-3103103-00
3 256898523503  [#£#H-3103101-00
4 256898523504 [ Kyt A2 BEIH-3103102-00
5 256898523505  [jHiFF100X130X12
6 256898523506 |4 T4l & 30214
7 910700600020 |5 #E V& Tl % 32012
8 254198523557 |07 El65X3. 1
9 256898523507 |/Nh} A2 B H-3103109-00
10 254198523555 |y EH75X100X10
11 910300700005 | [ 42 REME60X2
12 910400900013 |15 #E 60
13 256898523508 |2 4HFH-2303106-00
14 256898523509  [2f4HH-2303101-00
15 256898523510 |l F£H-2303107-00
16 256898523511  |# I FH-3103106-00
17 256898523512  |# X IEREH-3103110-00
18 910300200005 |/ HEREM20X1. 5
19 256898523513 | /£ iz #:H-3501100-00
20 256898523514 |45 il 5 #8H-3501200-00
20 256898523515  [$%2E7G1/2 H-1701104-00
21 256898523516 |5 ZEH-2301301-00
22 256898523517  |[FIAE4Y
23 256898523518 |l &) & & A i #£H-3501301-00
24 256898523519 |l 3 #% X [ 42 4£H-3501302-00




25689850100328 & 46 (ZN) /GEARBOX (ZN)

5 /NO %A /SN R

1 256898514001 ZETH 28 MU HDCS351TTA. 901

2 256898524001 B2 42 YDS30. 089

3 256898524002 o B EIGB/T7244-14
4 256898524003 7K JFEYDS30. 072

5 255098524023 [ HEVR 3l Ak 32207

6 256898524004 WL HLYDS30. 090

7 256898524005 0¥ B 73X 3.1 GB1235

8 910100300036 7N S B2 GB5783-M10 X 25
9 910400500007 P 7 5 3 24 BB GB93-10

10 256898524006 7K 55 YDS30. 168

11 256898524007 FEARHDCS351TTA. 001

12 910700200021 TRV BR$H K GB/T276-6206

13 255098526008 [ A:45GB/T119. 1-10 X 20

14 910700200023 TRV BR K GB/T276-6208

15 256898524008 [ #7814 7K GB/T283-NJ 2206E
16 256898524009 i NHDCS351TTA. 003

17 910700200024 TRV BREH K GB/T276-6209

18 256898524010 XUEE 1A 6 2HA4-HDCS 351TTA. 803
19 910700200033 RV ER 76307 GB/T 276
20 256898524011 e 5 &5 B T 4R EHDCS 351TTA. 010
21 256898524012 48 25 HDCS351TTA. 002

22 910100100040 7N 1 S B2 GB5782-M10 X 90
23 910100300034 7N S B2 GB5783-M10 X 16
24 256898524013 4 HLHDCS25. 008

25 910100300038 7N A S B2 42 GB5783-M10 X 35
26 910800100006 0K PE35%X 3.1 GB1235

27 256898524014 b E] #HHDCS351TTA. 009

28 255098524010 O PE 25X 2. 65 GB/T3452. 1
29 256898524015 il 4H FHDCS351TTA. 804




256898501004 % 7 #& (ZN) /DIFFERENTIAL MECHANISM(Z

J¢5/NO %A /SN R
1 256898524016 RV & 6213 GB/T 276
2 256898524017 BZA4HDCS35ITIA. 012
3 256898524018 A5 25 3E 4% 7 HDCS3511TA. 011
4 256898524019 #4P8YDS30. 079S
5 256898524020 5 F2YDS30. 085
6 256898524021 1 HEFAPE YDS30. 084
7 256898524022 1T R 2 YDS30. 083
8 256898524023 +74H14453-52101A
9 256898524024 1 FrHDCS35ITIA. 014
10 910300200003 INFIEEEGB/T6171-M12X 1. 25
11 256898524025 I 22 3E 8 7 HDCS351TTA. 013
12 256898524026 4 FEIHDCS351TIA. 008




25689850100528 & 48 (ZC) /GEARBOX (ZC)

18 D,

J¢5/NO %A /SN R
1 910100300036 |HEFEM10X 25
2 910400500007 |75 4 5] 10
3 255098524050 |4l 55 Y30H-09001
4 910800100032 |0ZYFE 75X 3. 1
5 255098524051 |k 5 Y30H-09002A
5 255098524052 |4 F#4 - Y30H-09002B
5 255098524053 |14 Fl#4 FY30H-09002C
5 255098524054 |14 Fl#4 FY30H-09002D
6 255098524055 | FE A ZHAFHDCSB30-01200
7 255098524056 | 7K JEE 8 7 YQX25-01008
8 255098524023 | [ #EE T-4h 7K 32207
9 910700200021 |74 BR# 46206
10 255098524057 |14 FHHDCSB30-04000-1
11 255098524058 [ AUEK A #EHDCSB30-03000-1
12 910100300039 |[#ZF2 M10X40
13 910100100125 [#ZH: M10X100
14 910100300034 |2 M10X16
15 255098524059 |$4ERHDCS25-03001
16 255098524060 |4 @HDCSB30-01002
17 255098524042 |IR7EERFHK6306
18 255098524010 (0% 25X2. 65
19 255098524061 |#HHDCSB30-03003
20 910700200023 |V 7AERFHA 6208
21 255098524062 | %3} #HDCSB30-02002
22 255098524063 | % AFHHDCSB30-02001-1
23 910700200024 |VRVAERFHA 6209
24 910600100029 |44 10X24




2568985010062 7 2% (ZN) /DIFFERENTIAL MECHANISM(Z

&5 /NO %A% /SN R
1 256898525018 RIHER A& 6213GB/T 276

2 256898525019 VECETMEHRE M14%1. 5%60GB/T 16674. 2
3 256898525020 14 FEIHDCS30-05001
4 256898525021 2 4% 55 HDCS 3005003
1 5 256898525022 e 5 4 8 Y30H-10006
? 6 256898525023 G2 Y30H-10007
7 256898525024 + 7 HhY30H-10003
3 8 256898525025 17 B 2 Y30H-10005
9 256898525026 17 2 #4418 Y30H-10004
10 256898525027 I 2 4 55 HDCS 30-05002




256898501007 H %2 J= it /WHEEL ASSEMBLY

J¢5/NO %A /SN R
A 256813010001  |%C AR AL %28X9-15-14PR (78 5)
A 256813010002 [#&Jif s i28X9-15 (8L
A 256813010003 [#&Jif s Bi28X9-15 (A R)
1 256813012001  |%2fi528X9-15-14PR (F78%.)
1 256813012002 |%E28X9-15 (SZ0»)
1 256813012003 |4 28X9-15 A LR)
2 910300200003 [#&#9E % (7. 00T-15)




256898501008 J5 % & ./ WHEEL ASSEMBLY

5 /NO %A /SN R
A 256815510001  [# 15 AL Ek6. 50-10-10PR (785)
A 256815510002 [#E /iR k6. 50-10 (8L.0»)
A 256815510003 [#E /iR k6. 50-10 A R)
1 910300200003  [#EHEGB6171-M12x1. 25-10
2 910400500008 |53 H4[# GB93-12
3 256815511001  |4EH9 2 6. 50F-10
4 254113010007  |%2i56. 50-10-10PR (F7£/%)
4 254113010008 |#Effi6. 50-10 (SZ0»)
4 254113010009 |4 fifi6. 50-10 A R)
5 256815511001 | #2485 56. 50F-10
6 255013020001 |4CHEIEFEM12x1. 25x26




2568985010092 FF FE 1 %23 /MOTOR INSTALLATION

J¢5/NO %A /SN R
1 910100300037  |424#2GB5783-M10x30-8. 8
2 910400100007 |38 GB97. 1-10-200HV
3 910400500007 | #HEEHE GBI3-10
4 254123512006 |45
5 910100100034  |484: GB5782-M10x55-8. 8
6 255032520002  |#PE D 40x D 11x4
7 255032520001 [#fFE D 13xP10. 5x32
8 255032520003 | JEdiE iR
9 920900100043 | FEALWN (AC)
10 255098513253  |4wfihas (WN)




2568985010104T Z 13l %35 /DRIVING BRAKING INSTALLA’

75 /N0 %ifid/SN B
1 275011520020  |jfiAF
2 275211511020  |JdiAF [ 3R
3 910400500007 |33 ElGBI3-8
4 910100300020  |#Z#:GB5783-M8x16-8. 8
5 911000600001  |ME#EQC/T390-(11-14)
6 255011520021  |i&EdEs
111213 7 910100300003  |#F#GB5783-M5x12-8.8
. éoéo ¢ 8 910400500004 | #4345 GBI3-5
[/ ’/10 ‘/ y 9 910400100004 | *1~#[#|GB97.1-5-200HV
Ry - —prae 10 255011510003 |4 Fl4l  16x135
1l 11 910100300039  [i#}4GB5783-M10x40-8.8
m". \ 12 910400500007 | #4PE GB93-10
| \ 13 910400100007 | *1-#[£]GB97.1-10-200HV
‘{:.l || “ 14 256811511004 |J{iIzh L4054
\ \\ 15 940500100006 [ &% ®16xD 18x15-SF-1
\ ‘I \ 16 256811511002 |Bsh/E 4
b —8C 17 255011520010  |ZEpfsis
18 910600600015  |JF 144GB91-2x20
19 255011520008 |14
20 911200100004  |iHi#fJB7940.1-M10x1
21 255011520013  |B&HR(KER)
22 910100100023  |#%f:GB5782-M8x45-8.8
23 910300100006  |#%=£}GB6170-M8-10
24 940500100048 | 4% ©10x D 12x8-SF-1
25 256811510001  |#HIZh%E 24 %
26 910100300038  |#%f£GB5783-M10x35-8.8
27 910300100007  |##£}GB6170-M10-10
28 256811511009 |4 #IZh4a0%
29 256811511010 | /2| Zhan s




2521985010113F £ 41| 3h 22 %% /PARKING BRAKING INSTALLA’

35 /NO it /SN B4
910100300035  |#2#:GB5783-M10x20-8. 8
910400500007 [543 HE GB93-10
910400100007 | *F#EGBI7. 1-10-200HV
256812020005 | #AR (F4l5h)
XG1801542747 | F-#hil5h Ak
910400100005  |F#4PEGBI7. 1-6-200HV
910400500005 |54 3% #4[E GBI3-6
910100300010  |#2#2GB5783-M6x16-8. 8

O || |01 | |W Do |+~




252198501012%% |7 25 & & %35 /STEERING GEAR AND INSTALI

35 /NO %ifid/SN kS
1 255015010007 | W] I8 F-AK
2 910600400011 |34 [ #E45GB879. 1-4x30
3 255015020025  |JeAmiZE
4 910400100008 |4 © 20x D 12x8
5 255015020019 |8k
6 910300300006  |#ZRFEGB6172. 1-M12-05
7 910100300057  [#=#2GB5783-M12x70-8. 8
;2 g 4 8 255015010001 | %% 18 B AE S,
9 255015010003 |5 1A%
10 910600700014 |4#HhGB882-6x26x1. 6
11 910600600005 | FF II44GB91-1. 6x10
‘ 12 255015020002 | & i
10 41 42 13 13 255015010005 [{ATiFF/E &
14 255015020021  [JAFH24T
\.@ 15 911200100004 [{HA£JB7940. 1-M10x1
&) 7 16 940500200016 |E &£ (#)E) © 16xD 18x16-SF-1
}D 17 255011510003 | H-#l & 16x135
14 18 910400100005  [“F#PEIGBI7. 1-6-200HV
19 910400500005 |53 £4[# GBI3 -6
20 910100300009  [#H#:GB5783-M6x12-8. 8
21 910100300036 [#H#2GB5783-M10x25-8. 8
22 910400500007 [ FH € GBI3-10
23 910400100007 | *F-#4[&GB97. 1-10-200HV
24 255015010004 |44
25 255015010012 |#% [\ #8SCU51/100-FS




252198501013%% [ #y J2 %3 /STEERING BRIDGE AND INSTALI

35 /NO %ifid/SN B
A 256816010001 30QFE [l i
1 256898526001 AR H5Z30KD011G
2 256898526002  [#i{4ZDS/K30-35D-03
3 256898516001 # 5]yl iLLGZNO30K-0100
4 910400500010 R HE 16
5 910100100073 7N FUEFEM16X65
6 256898526003 A& 7Z30KD024
7 256898526004 e ¥l 4K 230KD023
8 254198526085 B3 3R HARME
9 910100300022 7N F MR AENBX 18
10 910400500006 |73 2 S
11 256898526005  [EFF447Z30KD025
12 256898526006  [EFTZ30KD002
13 256898526007 |44 %HZ30KD004G
14 256898526008 & 1545 F45ZBYD27KD010G
15 910800100084  |0f & 25X2. 65
16 256898526009 5 2k 8| & ZBD20KD0 116G
17 256898526010 55 212 [l Z30KDO06G
18 256898526011 [ VR T 7K 33206
19 256898526012 524 B 42 B Z30KD009G
20 256898526013 [#1%7ZDS/K30-35KD-05
21 256898526014 £ 8 B2 EEZ30KD010G
22 256898526015  [FF HI443. 2X50
23 256898526016 |47 %% [ i Z30KD007G
24 256898526017 e 3% 1 J5 T % 4 PE| FB85 X 110X 12
25 256898526018 (G B VR T Bl K 3021 1E
26 256898526019 R BAZFEZ30KD013
27 256898526020 ) 5 8 Z30KD011
28 256898526021 R EREZ30KD012
29 910700600003 [5] 4E 78 T 4l 7K 30207
30 910400100016 SPHUE 30
31 256898526022 | FF 7N T R IR REZ30KD009




252198501013%% [ #y J2 %3 /STEERING BRIDGE AND INSTALI

£ /NO #WA5 /SN L2
32 256898526023 9} | %ﬁ6 3X50
33 256898526024 %%%ZBOKDOIO




256898501014 %% [a) il /STEERING CYLINDER

A

F5/NO

4ihg /SN

R

A

256898510007

Z A PR, (% [A) L-DW)

T ZEAT K

i

DI

UJE Bl

ik

ik

SRR

A7 e R

Nej ool B\ lepl [ By IIVE I NGN B

didldldldldldldld

A K




256898501015 881 3= #R &2 %5 /SEAT COVER MOUNTING

J¢5/NO %A /SN R
1 256821011002 |4 154
2 910200500021  |#24TGB818-M4x10-4. 8
3 255021020055 | [ 5E B
4 255021020021  [#:F ()
5 940400100030 |3 #200N (D620)
6 910300500004  |#2£FGB88Y. 1-M8-10
7 255037510002 [JEFFBF1-1BC (brE)
7 255037510003 | J# ik (473 )
7 255037510004 | (e 7Y)
8 255021010014 |54 A&GE12E
9 255021010006  |&8EIE & (F)
10 255021020043 | [ @ hg4e
11 255021010005  |&8EIE & (f)
12 255021020045 [ J#EAR
13 255021020054 |
14 910400100006 |7 #FEGBI7. 1-8-200HV
15 910400500006 |5 3% #4 & GB93-8
16 910100300024  [#=#2GB5783-M8x30-8. 8
17 940400100031 |5 #5500N (D620) — H 4t
18 910300500003 |2 £EGB88Y. 1-M6-10
19 255021020020 |+ F
20 910200500053  |#24TGB818-M6x20—4. 8
21 252121011007 (403237 [ 8125 #3540
22 910200300011  |#24TGB70. 2-M5x10-4. 8
23 255021020046  [{#7F8 & 35




2568985010164 35 A% &3 /SIDE PANEL INSTALLATION

35 /NO %ifid/SN kS
255021010015  |#EEIEA (K)
910400100005  [F-#4PEGBI7. 1-6-200HV
910400500005 |5 & #4[& GBI3-6
910200200035  [#24TGB70. 1-M6x16-8. 8
256821010003  |[MIAR % (4)
940400400002 |5 Fr i BFMS
281223021006 |7 ARIEHE
940600100005 | ##4N ® 18x3

O || |01 | |W Do |+~




256898501017 &£ AR 22 3ESIDE PANEL INSTALLATION

J¥5/NO %A /SN R
281223021006 |25 M iBAe:
940400400002 | F i BRMS
256821011017  |[MIARIES (F)
255021010015 |81 E (K)
910400100005  [F-#4PEGBI7. 1-6-200HV
910400500005 |75 3 E GBI3-6
910200200035 [#24TGB70. 1-M6x16-8. 8

N | |O1 | O |+




2568985010184% F = 22 3& /INSTRUMENT COVER INSTALLAT

J¢5/NO %A /SN R
940400400001 | B FEIEEEM6-t (2-4)
252121511006 |5 HUES ()
910400200002  |F-#46

941100100009  |#24TM6x12-8. 8
256810021001 |4 &= (30Q)
255010020005 |35

255010020006 |j5 3%

256810021004  |#IZhwAr o5
252121511004  |sabfE & ()

Nejl ool IV [opl koa [ I*SN) RSN |\l g




256898501019 P45 & & 22 %% /BALANCE WEIGHT AND MOUNT

J¢5/NO %A /SN R
256823021001 | P47 (35Q)
256823021002 | P47 (30Q)
255023020002  |XifinG

910100100101  |#2#:GB5782-M24x120-8. 8
910400500013 [543 HE GB93-24
251023020003 |3y

255023020006 | %A (Fir & )
910100300013 |4&F2GB5783-M6x30-8. 8
910400200002  |*F-#4FEGB96. 1-6-200HV
910400500005 |53 #4 & GBI3 -6

O |0 || |01 || |— |+~




256898501020l B&#% 2225 /FOOT PEDAL

J¢5/NO 4f5 /SN LR
1 256818021005  |HuA 3 (30Q)
2 256818011001  |RiHuARIE S
3 256818011002  |JEHubRIE S
4 941100100001  |#Z4TM8X12-8. 8
5 256818021006 | - ZEEEHR (30Q)




256898501021 & % 4t /HYDRAULIC

5 /NO 4ihg /SN B K

1 256823520001 [ &k () 8-1.2500-1SC-60°

2 256823520009 [ £ &k () 8-1.2700-1SC-60°

3 256823520003 | & B LU (90° ) 6-1.750-1SC-60°

4 255023520007 [#£k (H) 6-G1/4—M14x1.5-60°

5 910800100021 |0OFZFE-PN11. 2x2. 65

6 275223521006 | VL &% (90° ) 6-L700-1SC-60°

7 256523520014 |/ (Jal3h)

8 911000600004 | ME4iEQC/T390- (34-38)

9 900200401001 | (5]l & 23x5

10 911000600003 | ME4iEQC/T390- (22-26)

11 255023520008 | B (WK y)

12 911000600006 | ME4$iEQC/T390- (40-45)

13 256823520004 | & Lk (135° ) 6-1.450-1SC-60°
14 252123520002 | & Bk (135° ) 6-1.600-1SC-60°
15 255023510012 |43k (=) 7-2xM14x1. 5-M16x1. 5-60°
16 252123520011 | & B8 (90° ) 6-1.1320-1SC-60°
17 251123521005 | & ELK (90° ) 8-1.1320-1SC-60°
18 255023520034 |$z3k (H) 8-2xM16x1. 5-60°

19 910800100002 |0JE & - 13. 2x2. 65

20 255023510003 [#2k (BiE ) 6-61/4-M14x1. 5-60°
21 255023510008 [#z3k (BiE ) 11-M20x1. 5-0

22 255023510007 [$%3k (BE ) 10-M20x1. 5-M16x1. 560
23 255023520035 [#z3k (BiE™) 12-G1/2-M22x1. 5-60°
24 255023510006 |ih#%E

25 255023510005 [#z3k (#m2) 25-G1-D 32

26 255023520030 [#z3k (F) 12-2xM22x1. 5-60°

27 255023510001 [#z3k (BiE) 6-M12x1. 5-M14x1. 5-60°
28 255044020143 [$%3k (BUED) 12-M20x1. 5-M22x1. 560
29 255023520033 |#z3k (H) 8-M20x1. 5-M16x1. 5-60°

30 252144029001 [ 4 ik (135° ) 13-1.850-2SC-60°




2568985010225 B ¥k [v] BI#: 4\ (ZBX) /MULTI-WAY REVERSING VALVE

J¢5/NO %A /SN R
1 252024510011 |2 %1 (—BE)
2 910100400006  |#Z#:GB5786-M10x1. 25x40-8. 8
3 910400500007 [543 HE GB93-10
4 910400100007  |*F-#EGBI7. 1-10-200HV
5 941100800001  |4H%#B4. 75x20—c1B
6 910600600011  |[JFIT45GB91-2x12
7 252124520002 |38 (AT)
8 910100300037  |#2#2GB5783-M10x30-8. 8
9 910300100007  |[#2E}GB6170-M10-10
10 255024510009 | Bl & 16x 168
11 910400500005 |53 #4 & GBI3 -6
12 910200200032 |#24TGB70. 1-M6x10-8. 8
13 253524520010 | FAHER GEETH)
14 253524520009 | FAHER (5IED
15 256824510002  [#EHMFES GETH)
16 256824510003  |EEPAIEE (HiED
17 940500100006 |H &£ ®16xD 18x15-SF-1
18 256824520003  |iEREFF
19 910300100006 |12 £EGB6170-M8-10
20 255025020003 |23k
21 253524520014 |4 (UTREFFR)
22 255024520028 |HhE P 29x P 16x38




2568985010232 B4 1] IR B4 (= BE) MULTI-WAY REVERSING VALVE C

J¢5/NO %A /SN R
1 252025010011 | (ZBE)
2 910100400006  |#Z#:GB5786-M10x1. 25x40-8. 8
3 910400500007 [543 HE GB93-10
4 910400100007 | *F#EGBI7. 1-10-200HV
5 941100800001  |#4%#HB4. 75x20—c1B
6 910600600011  |JFIT45GB91-2x12
7 252124520002 |32 248 (FT)
8 910100300037  |#2#2GB5783-M10x30-8. 8
9 910300100007  |[#2EFGB6170-M10-10
10 255024510009 |4 Bl & 16x 168
11 910400500005 |53 #4[# GB9I3 -6
12 910200200032 |#24TGB70. 1-M6x10-8. 8
13 253524520010 | FAHER GEETH)
14 253524520009 | FAHER (5IED
15 253525020002 [ FH#iEk g E1)
16 256824510002  [#EHMFES GETH)
17 256824510003  |EEPAIEE (HiED
18 256825010004  [#EHMFTHES (B A1)
19 940500100006 |H &£ ®16xD 18x15-SF-1
20 256824520003  |iEREFTF
21 910300100006 |12 £EGB6170-M8-10
22 255025020003 |23k
23 253524520014 |4 (TFEFF L)
24 255023520033 | #z3k (H) 8-M20x1. 5-M16x1. 5-60°
25 255024520028 |HhE ©29x P 16x38




256898501024 5 B4 ] IR B 24 (PUBK) MULTI-WAY REVERSING VALVE (

J¢5/NO %A /SN R
1 252025510011 | Z B% & (JUEX)
2 910100400006  [#Z4#:GB5786-M10x1. 25x40-8. 8
3 910400500007 [543 HE GB93-10
4 910400100007 | *F#EGBI7. 1-10-200HV
5 941100800001  |#4%#HB4. 75x20—c1B
6 910600600011  |JFIT45GB91-2x12
7 252124520002 |32 248 (FT)
8 910100300037  |#2#2GB5783-M10x30-8. 8
9 910300100007  |[#2EFGB6170-M10-10
10 255024510009 |4 Bl & 16x 168
11 910400500005 |53 #4[# GB9I3 -6
12 910200200032 |#24TGB70. 1-M6x10-8. 8
13 253524520010 | FAHER GEETH)
14 253524520009 | FHiEk (Fish
15 253525020002 [ FH#iEk g E1)
16 253525520002 [ FHiEk (& E.2)
17 256824510002 | ERMATIEE GEETF)
18 256824510003 [#EHFFHIEE (IR
19 256825010004  |#EHFTIE S (B 1)
20 256825510005  |#EHFTIE S (FH2)
21 940500100006 |H &£ ®16xD 18x15-SF-1
22 256824520003  |iEREFF
23 910300100006 |12 £EGB6170-M8-10
24 255025020003  [4%:3k
25 253524520014 |22 UTFEHF )
26 255023520033 | #z3k (H) 8-M20x1. 5-M16x1. 5-60°




256898501025 T 1E 48 %5 B K 2235 /WORK TANK INSTALLATION AND

5 /NO %A% /SN B

1 255019010004 | ik k2%

256819011002 {84

255019010003 [ < ZE Rk,

910100300022 [#Z4#GB5783-M8x20-8. 8

910400500006 |52 H4E|GB93-8

910400100006 | *F-#PEGBI7. 1-8-200HV

255019020013 | % ¥ #4204x134x1. 5-R

910800900001  |#H & #AE JB982-20

(&S
[Neol ool ENN opl [é2 1 FISNY ISV [\

255019020015  [j#yh ZEM20x1. 5




256898501026 =22 2= Fi /FRAME ASSEMBLY

5 /NO %A /SN R

1 256821511001 | EZES

2 910100200016  |484#GB5785-M16x1. 5x70-8. 8
3 910400500010 [543 HE GB93-16

4 256821521032 |k

5 910200300024  |#2£TGB70. 2-M8x16-8. 8
6 940400400004  [#% F 42 EFMS

7 256821511011 |1 144

8 213019020009  |#&1

9 910200200104  [#24TGB70. 1-M12x60-8. 8
10 910400200005 [ K#FHBEGBI6. 1-12-200HV
11 910400500008 |53 #4 & GB93-12

12 910100300050  [##2GB5783-M12x30-8. 8
13 256821521094 | H i ] 5 S 48

14 256821521095  |JsidiE ik

15 256821511006 |#& i IEE (F)

16 256821511009 AR 4IRS

17 910400200004 [ K#FHFEGBI6. 1-10-200HV
18 910400500007 |55 #4 & GB93-10

19 910100300037 |#ZF£GB5783-M10x30-8. 8
20 940400400001 | #R FEHERIM6

21 256821511004 |5 ARIE S (fE)

22 910200300018  |#24TGB70. 2-M6x16-8. 8




2568985010273 T 4L /TOP GUARD ASSEMBLY

J¢5/NO %A /SN R
1 910200200098  [#24TGB70. 1-M12x30-8. 8
2 910400500008 |53 H4[# GB93-12
3 910400100008 | F-#4EGBI7. 1-12-200HV
4 256822012001  |# TR &
5 255022020001  |Bifr B — (G AYET)
6 255022020004 | AT H 2k P
7 252022020050 | 7 Hi i A 2% H B
8 255056510001 |4 FIF%
9 910400500005 |53 #4[# GB9I3 -6
10 910200200036  |#24TGB70. 1-M6x20-8. 8
11 255022020002  |BhifrEE L (R AYE)
12 255049520010 | J5 L B4EQ-105
13 255049520004 | S48 (A W4E)
14 910400200005 [ K#FHFEGBI6. 1-12-200HV
15 910200200057  |#84TGB70. 1-M8x20-8. 8
16 910400500006 |5 3% #4 & GB93-8
17 255022020029  |#EF
18 910300500004 |2 £EGB88Y. 1-M8-10
19 910100300022  |#H#2GB5783-M8x20-8. 8
20 255022020003 | KAT 7 £k P
21 253522020024  [FL2E30




256898501028 H3, #% & 4t /ELECTRONIC

J¢5/NO %A /SN R

1 920500100002  |EIW\#EN523DIB-24B

2 251233020001 |EMERE

3 256833010101 | H4 244 (ACM A& Gi-4P30Q)
256833010102 | M4 ZHAF (Curtis RSt-4P30Q)

A 256833010001 |75 B £k 5 (ACM £ 4i-4P30Q)
256833010010 | %= G 28 W (Curtis Z&4i-4P30Q)

. 921700100026 [ #5 JCTA-1801E
921700100005 | i #8F73-532-133

6 920201000002 |HIEEFF XIK231

7 920500100001  |MIB\125-DC24V

8 921900100004 |¥:#REZDC24VELSV

9 920200800020 |3 FRYB-nuoli-003

10 920200800037 |AHBHR

11 920200200002 |£BREFFRKEYA

1o 921100100093 |1 #D28C-CC
921100100063 |{¥3%3401T-12-96V

13 920200100020 |R&FFFXLAY39-01MJ-RC

14 256833510001 | #:2&DCP8OW300-24V

15 920200300004 |# N FFRRZ-15GQ22-B3

16 922000100003  |XTPDL-LXHW-2

17 922000100001 |XTPDL-LXZM-1

18 922000100014 |XTA-LID-A1 (UK )

19 922000100030 |Z RATWSM-NLO1

20 922000100002  [KTPDL-LXXD-1




256898501030 F, % 4H /4 /ELECTRONIC COMPONENTS—ACMZ

J¢5/NO %A /SN R
1 920700100006 | #fili#EDC8OV-SW200-583
2 921400100144  [#%Hill #FACM80350
3 921400100144  [#%Hill #FACM80350

256898501031 HE 3% £H 44 /ELECTRONIC COMPONENTS—Curtis




&5 /NO %A% /SN R

1 920700100006  |#Zfit 25DC8OV-SW200-583
2 921400100054 |54 25 1234SE-6321
3 921400100054 |41l #51234SE-6321

256898501032 % Hij /BATTERY

5 /N0 %A% /SN R

1 256837010001 |4 HLB80V-200 (JN-B)

P 1 256837010002 |4 HL80V-300 (JN-B)




1 256837010003 |4 HE780V-400 (JN-B)
2 256835612104 | £ H1 78 HL#F80V65A (—AH380V)
2 256835612105 |4 H1 78 HL#580V65A (—AH380-415V)
2 256835612106 |4 H1 78 HL#580V65A (—4H220-240V)
2 256835612107 |4 H1 78 HL#580V65A (—AH460-480V)
2 256835612108 | £ H1 78 L #F80V100A (—#H380V)
2 256835612109 [ Hi 75 FA#F80V100A (—#H380-415V)
2 256835612110 [ Hi 78 FA#F80V100A (—4H220-240V)
2 256835612111 [ Hi 78 HE#F80V100A (—#H460-480V)
2 256835612112 | £ H1 78 L #F80V150A (= #H380V)
2 256835612113 [ Hi 78 HA#F80V150A (= 4H380-415V)
2 256835612114 |8 H1 78 FL#F80V150A (= A4H220-240V)
2 256835612115 | H1 78 HL#F80V150A (= 4H460-480V)
2 256835612116 [ FiL 78 FE#580V200A (—AH380V)
2 256835612117 | £ H1 78 L #F80V200A (= AH380-415V)
2 256835612118 | H1 78 HL#F80V200A (= 4H220-240V)
2 256835612119 |44 H1 78 L #580V200A (= #H460-480V)
3 256898537002  |REMAZE HL3df A i (BE320A)
4 256898537003 | a4 (GF-30Q)
5 256098537005  |DCHE#r 3% (80V/12V)
6 256898537003 [BMSFz 1l #% (80,/200-30Q)
6 256898537004 [BMSFz 1l #% (80,/300-30Q)
6 256898537005  [BMSTz 1l #% (80,/400-30Q)
7 251198537007 |FEEEERiEALES
8 251198537008 |WEBEL R IEAGES
9 251198537009 |EBRIERELER
256898501033 %% X /FORK
F#5/NO #ihg /SN B
940100100013 [HAATITATY 17 X 125x45x1070
940100100014  |4EHAIIARY T8 X 125x45x1150
940100100015 [HHATITATY 17 X 125x45x1220




N\ A 940100100016 [+EFAIIIA B8 X 125x45x1370
Q 940100100017  [HHIITATY 17 X 125x45x1520
1 [ | 940100100035  [HHAIITATY 1% X 125x45x1970
g 940100100039  [HHAIITARY 1% X 125x45x1820
E(? 940100100041  [HHAIIIAR 1% X 125x45x1670
940100100018  [HHAIITARY £ X 125x50x1070
940100100019  [HHIITAR 17 X 125x50x1150
940100100020  [HHATITIAR 1 X 125x50x1220
! 4 940100100021  [HHIITAR 18 X 125x50x1370
940100100022  [HHIIIAR 17 X 125x50x1520
940100100031  [HHATITAR 18 X 125x50x1800
940100100040  [HHATITIAR T8 X 125x50x1970
e 940100100042 |HEHHIITAR 17 X 125x50x1670
q / 1 A F-ork-body
2 253098514101 Lift pin assembly
2568985010345 4}y &L/TILT CYLINDER
FF 5 /NO 4G /SN 2R
A 256820510001 |y (TL) (TL) ©80x P 35x118(6/10)
A 256820510002 [l (TL) (TL) ®80x P 35x88. 5(6/6)
‘ 9 A ‘ A 256820510003 |VHIhT (TL) (TL) ®80x P 35x67 (6/10)
/R/ /,[1 A 256820510004 |JHT (TL) (TR) ®80x P 35x118(6/10)




A 256820510005 [JH il (TL) (TRL) ®80x P 35x88. 5 (6/6)
A 256820510006 |y (TL) (TR) @ 80x ® 35x67 (6/10)
B 256198510006 | & 1H1EHE A (HiAHED)
1 A HiEAIFEWZ1/8

2 A HIF

3 A i il 7K GE3OES

4 A 4847

5 A IEREM14

6 A P14

7 A B2 FEM14x55

8 A T R AR

9 A Yx 784 %5 4 [

10 A S A&IAD63x20%2. 5

11 A B2k

12 A 4852

13 A 418

14 A 4 F48x30x3

15 A UZ % &1 Pl

16 A SRS

17 A 0% % 4

18 A XY K 3025

19 A iaNEP=Y5?

20 A XY 7K 3040

2568985010351 728 (Fr#EITEE) /MAST (stand mast)

F#5/NO #ihg /SN B
1 256844012001 |41 71HL4E 4 (2000)
1 256844012002 |41 THL4E 4 (2500)
1 256844012003 | 1424 (3000)
1 256844012004 |41 7HL4E 4 (3300)
1 256844012005 | 1] B4 4 (3500)




18\
15 =
ﬁ§f1&— s
2 I 15"
14"
7
UESTANA

1 256844012006 | Py 1] B4R 4 (3600)
1 256844012007 | N1 B4R 4 (3700)
1 256844012008 | 411244 (4000)
1 256844012009 [P T44E 4 (4300)
1 256844012010 [P T44E 4 (4500)
1 256844012011 [T T44E 4 (5000)
1 256844012012 [T T44E 4 (5500)
1 256844012013 [T T44E 4 (6000)
1 256844012051 [T T44E 4 (2000)
1 256844012052 [T T44E 4 (2500)
1 256844012053 [T T44E 4 (3000)
1 256844012054 [T 74454 (3300)
1 256844012055 [T 744E 4 (3500)
1 256844012056 [P J4E4E 4 (3600)
1 256844012057 [T T44E 4 (3700)
1 256844012058 [P J424E 4 (4000)
1 256844012059 [P T44E 4 (4300)
1 256844012060 [P 7448 4 (4500)
1 256844012061 [P 742484 (5000)
1 256844012062 [T 744E 4 (5500)
1 256844012063 [P 744E 4 (6000)
2 255038020008  |{Hi L

3 255038020009 | i %E ik

4 940200200005 | {l]yE%E ® 42-CD=68
5 910400500007 |55 ¥ #IGBI3-10
6 910100300039  |[#Z#:GB5783-M10x40-8. 8
7 940200300014 | &%k ©119. 2-range=59. 5-64. 5

2568985010351 728 (Fr#EITEE) /MAST (stand mast)

F5/NO 4% /SN E i
7 940200300025 |H &R ©119. 6-range=59. 5-64. 5
7 940200300026 |H &7 ©120-range=59. 5-64. 5
8 910401300026 |l FH 514 34 Bl GB894. 1-55
9 256844011001 | 4h 12484 (2000)
9 256844011002 |4} 142454 (2500)
9 256844011003 4P TZ4E 4 (3000)




19\%

9 256844011004  [4F1 722454 (3300)
9 256844011005 |AF1ZE4E 4 (3500)
9 256844011006 |AM1ZE4E 4 (3600)
9 256844011007 4P THE A (3700)
9 256844011008 4P J4E4E 4 (4000)
9 256844011009 4P THLE 4 (4300)
9 256844011010 4P JH4E A (4500)
9 256844011011 4P JZ4E 4 (5000)
9 256844011012 4P JH4E 4 (5500)
9 256844011013 [#PJZ4E 4 (6000)
9 256844011051 4P JH4E 4 (2000)
9 256844011052 4P JH4E 4 (2500)
9 256844011053 4P JZE4E 4 (3000)
9 256844011054 4P JH4E 4 (3300)
9 256844011055 4P JH4E 4 (3500)
9 256844011056 4P JHE4E 4 (3600)
9 256844011057 | 4hIZE4E 45 (3700)
9 256844011058 | 4h B4R 45 (4000)
9 256844011059 | 4h B4R 45 (4300)
9 256844011060 | 4h B4R 45 (4500)
9 256844011061 | 4h 1 ZE4E 45 (5000)
9 256844011062 | 4h B4R 45 (5500)
9 256844011063  [4hJH4E 4 (6000)
10 255044020006 |l K

11 255044020005 |7 i e

12 910100200016  |#Z#:GB5785-M16x1. 5x70-8. 8

2568985010351 728 (Fr#EITEE) /MAST (stand mast)

5 /NO 49 /SN E i
13 910400500010  [#FHEGBI3-16
14 911200100004  |ji#F JB7940. 1-M10x1
15 910100300035  |#ZF2GB5783-M10x20-8. 8
16 910400500007 |33 10
17 910400100007  |“F#[EGB97. 1-10—-200HV
18 255044010057 | F-4H © 30x82
19 910100300050 | A=BELI/N A LB F2GB5783-M12x30-8. 81




20 910400500008 |7k 12

21 940200200002 |l ©87-CD=55

22 256544020701 |8 © 20x D 13x0. 5

22 256544020702 | H4pE © 20x D 13x1

23 910401300026 | %l FH 4L 14: $4 %[ GB894. 1-55

24 940200300029 | &% 111, 5-range=53-58
25 255044020131  |[#dk

26 255044020125  [J#E @ 35x P 16x0. 8

26 255044020126  [#H @ 35x P 16x0. 5

26 255044020127  [J#EH @ 35x P 16x0. 2

2568985010365 X 42 (Fr#E]J42) /FORK ARM CARRIER (stand 1

NV

5 /NO 49 /SN E i
1 253540510001 [#4 5740484 (1100x1130)
2 910100300062  [#Z#:6B5783-M14x30-8. 8
3 910400500009 |53 #IGBI3-14
4 910400100009 | *FH[EGBI7. 1-14-200HV
5 256838011001 |57 AR A (bRiET 14D
5 256838011051 [ 1% W AUE L (bl T4E35)
6 940200100020 [T 9% P 119. 2x P55x34
6 940200100021 | F&EH P 119. 6x P 55x34




34

i

6 940200100022 | FJEH @ 120x D 55x34
7 910401300026 | %l FH 314 $4 [ GB894. 1-55
8 910100300042  |#2F£GB5783-M10x60-8. 8
9 910400500007 |55 HEIGBI3~10
10 940200200005 {7 #E ® 42-CD=68
oy 11 255038020009 | iJH#
b 12 255038020008  |if#E

256898501037 & &L (HpvE[I4E) /LIFTING CYLINDER (stan

(=]
e

el

L MM AR ndfh s

F5/NO %ms/sN_ | £
1 940200500005  HEFHlIAT80708K- & 110x b 40x27
2 910401300020 il FH #1414 Bl GBBY4. 1-40
3 910400500010 8\ L[E GBI3-16
4 910100400029  #2#£:GB5786-M16x1. 5x40-8. 8
256044016001  ;HiEL(H=2000)
256044016002 4L (H=2500)
256044016003 ;M@#EL(H=3000)
256044016004  @#EL(H=3300)
256044016005  @#EL(H=3500)




B | < oI 256044016006 ;AT (H=3600)

o aaadae ee e 5 256044016007 3@ (H=3700)
256044016008 H#%I(H=4000)

256044016009  Sf#EI(H=4300)

~ 256044016010  3H#&L(H=4500)

© N 256044016011 3L (H=5000)

P 256044016012 3@#&I(H=5500)
- g‘:_ 256044016013 3f4%TL (H=6000)

? Y ? gﬁ A JF 152, 5x40
AR & " A LH16238x =055
lﬁb—%———t—\all r I ))E?*TFF :

% m‘u o0 S T A L/H}f34f)§zfi%

e AL/ = : : T
[ =
N\@ °r eI 9 A FF 1443, 2x30
N 10 A FRFTEZ FIM18x 1. 5
& eea—p= e A BRI U2 E]M22x1. 5
& Wi T it 11 A B EPN18X1. 5
TS ‘?%g ! A 2 HEM20x1. 5
12 255044020128  UEER#2 068
13 255044020129 PR
14 255044020130 [H2 . GHELD)
15 910400100007  “F-#[GB97. 1-16-200HV
16 910400500007 TR EIGBI3-10
25689850103 7#EF V&L (Hr#E[14E) /LIFTING PIPE (stand
J#5/NO 4uhg /SN B
17 910300200002  |#ZH£FGB6171-M10x1. 25-10
18 910100300041  |#Z42GB5783-M10x50-8. 8
19 910300100007 [ EEGB6170-M10-10
38853 3 2 20 A Ui es
(/ { / é / \ 20 A Jid o Bz Sk
G b= 21 910400100008 | *F-#[EGBIT7. 1-12-200HV
22 910400500008 |35 EGB93-12
23 910100400009  |#Z42GB5786-M12x1. 25x25-8. 8
Il 24 A i FEFT
a 1 — :‘Eh j;j{ﬂiﬂ:ﬁm 25 A HEEEE40. 5x49x1.2




26 A W 22 3

27 A W AEIAB56x20x2. 5

28 A 4 F56x45%3

29 A EiNEEES ]

30 A I

31 A kS

32 A GLEZEE|

33 A G

34 A By 2k Bl

35 A e P % 4 P

36 A RS

37 A 0% 2 & P

38 A N Hh7&4530

39 A KL

40 A [ 45D 10x26

41 256098510001 | BB FEAL (hrifk |1 4L THEL)
255043510139 |2 FH4E 4 LH1623-79/H=3000
255044510133 |2 T 4 LH1623-59,/H=2000

A 255043510085 |2 T4 4 LH1623-69/H=2500
255044510140 |2 T4 LH1623-85/H=3300
255043510088 |2 F4E 4 LH1623-89/H=3500
255044010107  |#2 T4 LH1623-91/H=3600

256898501037 & FHyHEL (ARHEITER) /LIFTING PIPE (stand

J¥5/NO 4uhg/SN 25
253543510066  |#E A4k 2%LH1623-93/H=3700
255043510107  |#&FH4E2kLH1623-101/H=4000
253544510027 | SH4ESk1LH1623-107/H=4300
255043510090  |#EAH4ESkLH1623-111/H=4500
253511010064  |#EAH4ES%LH1623-121/H=5000
256044014001  [#ETHE451LH1623-133/H=5500
256044014002  [#FH4E25LH1623-143/H=6000
263044510025 [ F+4E2%LH1634-59/H=2000
256144014001 |2 F+4E2%LH1634-69/H=2500

A 263044010042  |#E T4 45LH1634-79/H=3000
263043510065  |#2 T4 45LH1634-85/H=3300




o
© ¥
1—":}:1}'. —
T
X g
B4 | [ ] Ve
=Y e ' S TN
-v—Lcm / T
N\’ ! o
‘;h ‘I—\—\Al ~
& Wig ] P+

263044510006  |#E A4k A<LH1634-89/H=3500
254044010057  |#E2AH4EA<LH1634-91/H=3600
254044010058  |#EAH4EA<LH1634-93/H=3700
254044510027 | FHEESALH1634-101/H=4000
263044510008 | FH4ES4LH1634-107/H=4300
254044010061  |#EFH4ES4LH1634-111/H=4500
256144014002  |#&FH4E24LH1634-121/H=5000
256144014003  [fFH4E2%LH1634-133/H=5500
256144014004  [foFH4E2%LH1634-143/H=6000

256898501038 2B B (brvfEITZE) /SINGLE ADDITIONAL TUBE

A
A

=

¢

F5 /N0

4mfg/SN

B

1

255044020043

i

2

921600400001

FLir4x250

3

255044020042

JEAR

Ay 1L=620

[A] 3 1L=870

[\l V& 1L=1120

[ 1L=1270

[\l 4 1L=1370

[ 1L=1420

[ 1L=1470

[l 1L=1620

didididldldlLdlLdlLs

By 1L=1770




| —at

a

A [B] 3 11.=1920
A [B] 3 11L=2120
A [B] ¥ 11L.=2370
A a9 & 11.=2620
5 255044020118  |#Ek (=)
6 255044020150 ¥R S Ak () 13-L360-2SC-60°
7 950700300003  [FRIEEIXSF-F16L-60
8 910800100040  |0F-FE-AN24x2. 4
9 255044010040  |#Ek (Zi8)
10 255044020013 | B SR (45° ) 13-1740-2SC-60°
11 921600400003 [FL4F (7 #1) P-N156-00646
12 A =l 2
13 910800100003  |0JEEI-17x2. 65
14 255044020122 |43k (B 12-M20x1. 5-M22x1. 5-60°

256898501039 B Ff i & % (Fr#E I J42) DOUBLE ADDITIONAL TUBE (s

10

J¥5/NO 4whi%/SN L HK

1 910100100056  |#EF£GB5782-M12x90-8. 8

2 910400500008 |7 % #K[EGB93-12

3 910400100008  |FA[EGB97.1-12-200HV

4 255030520022  |[#E D 22x D 13x56

5 255030520021  [¥EFE D 110x27 (FL4H)

6 910200200059  |¥#%4TGB70.1-M8x30-8.8

7 910400500006 |33 #[EGB9I3-8

8 255028520034 | THE E B

9 255028520035 | LM
256028020001 |V & A (E)8-L4500-1SC-60°
254131020010 |y FE 4% & Bl ( L) 8-L3400-15C-60°
256028020002 [3} [ A& A (L) 8-L3850-15C-60°
256028020003 [3} [ A& A Jl( BL)8-L4700-15C-60°




A —

/
-,
—/

256028020004 [3} i % &4 Bl( F1)8-L4850-1SC-60°

10 256028020005 |V S E)8-L5050-1SC-60°
256028020006 |y £ & &4 it ) 8-L5500-1SC-60°
256028020007 |y & &= it ) 8-L5800-1SC-60°
256028020008 |y & & &= it ) 8-L5950-1SC-60°
256028020009 |y & &4 () 8-L6600-1SC-60°
256028020010 |y J & &4 it ) 8-L7100-1SC-60°
256028020011 |y J & &4 it ) 8-L7600-1SC-60°

11 255029020024  [#Ek (BiE L) 8-2xM16x1. 5-60°

12 254127520001  [2¢%EHR

13 910400100006  |*F-#REGBI7. 1-8-200HV

14 910800100001 o pE-49. 5x1. 8

15 255042520101 [ &% (90° ) 8-L500-1SC-60° —0°

16 256042510004  [4MEMIFEAE1100 (LH)

16 253542510001  |#PEMIFE 251100 (LD)

16 256042510002 ML SR (R B~ 4F)




Name

B&/QTY

£ VE/Remark

Drive axle(KD)

Seal washer

Gear box (ZN)

P

Gear box (ZC)

% /Optional
%% /Optional

Dowel pin GB119.2-10x24

1
1
1
1
1

Washer GB97.1-12-200HV

Washer GB93-12

Bolt GB5786-M12x1.5x45-8.8

Nut GB6178-M20-8

Washer GB97.1-14-200HV

Washer GB93-14

Bolt GB5785-M14x1.5x160-8.8

Split pin GB91-4x40

Washer GB93-20

Washer GB97.1-20-200HV

BoltGB31.1-M20x90-8.8

O ring 90x2.65

Motor (WN)

Sensor (WN)

Rlr|lRr|r]|Rr|lO]lRr|u]|lun]luv| R~

— =
DS © 0N oo W

W W W DD DD DD DD DD DD DD = e e e e
B — O © 00 02O Ol i WM —m O © o0 -3 O, O b W N



Name

BE/QTY

& 7¥E/Remark

Driving axle housing

1

Drum brake

Hub

Large oil seal ring

Seal ringl00x130x12

Bearing30214

Bearing32012

O-ring 65X3.1

Small oil seal ring

Seal ring 75x100x2

Round nut M60X2

Lock washer60

Half shaft pad

Half shaft

DO DD DO W DO DD DO DO D |IDD DD DO IO

Half shaft bolt

Hub bolt

Hub nut

Nut M20X1.5

Left brake

Right brake

Pug 7G1/2

Vent plug

Pin

Brake positioning bolt

Brake bolt




Name

BE/QTY

& 7¥E/Remark

Differential assembly HDCS35IIIA. 901

Bolt YDS30. 089

Heavy—duty spring washer

bearing pedestal YDS30.072

Bearing 32207

Adjustable pad YDS30. 090

O-ring 73X3.1 GB1235

Bolt GB5783-M10X25

Spring Washer GB93-10

Bearing cap YDS30. 168

Box HDCS35IIIA. 001

Bearing GB/T276-6206

Pin GB/T119.1-10X20

Bearing GB/T276-6208

Bearing GB/T283-NJ2206E

Input axis HDCS35IIIA. 003

Bearing GB/T276-6209

Double gear assembly HDCS35IITA. 803

Bearing 6307 GB/T 276

Paper pad HDCS35IIIA. 010

Case cover HDCS35IITA. 002

=== === ]= === ]~

Bolt GB5782-M10X90

—
o

Bolt GB5783-M10X16

Link stopper HDCS25. 008

Bolt GB5783-M10X35

O-ring 35X3.1 GB1235

Intermediate shaft HDCS35IIIA. 009

O-ring 25X2.65 GB/T3452. 1

Gear shaft components HDCS35IIIA. 804

N =N I =N




N)

Name BE/QTY| £&¥E/Remark
Bearing 6213 GB/T 276 2
Bolt HDCS35IIIA. 012 16
Right differential housing HDCS35IIIA. 011 1
Washer YDS30.079S 2/3X2
axle shaft gear YDS30. 085 2
Thrust washer YDS30. 084 4
Planetary gear YDS30. 083 4
Universal joint pin 14453-52101A 1
Locking plate HDCS35IIIA. 014 8
Nut GB/T6171-M12X1.25 16

Left differential housing HDCS35IIIA. 013

—_

Gear ring HDCS35IIIA. 008




Name BE/QTY| £&¥E/Remark
Bolt M10X25 4
Spring washer 10 20
Bearing cap Y30H-09001 1
O-ring 75X3.1 1
Gear shaft gasket Y30H-09002A AR
Gear shaft gasket Y30H-09002B AR
Gear shaft gasket Y30H-09002C AR
Gear shaft gasketY30H-09002D AR
Body components HDCSB30—01200 1
Lock plate of bearing seat YQX25-01008 4
Bearing 32207 2
Bearing 6206 2
Axis HDCSB30-04000-1 1
Duplicate gear HDCSB30-03000-1 1
Bolt M10X40 2
Bolt MI10X100 12
Bolt MI10X16 2
Link stopper HDCS25-03001 1
Case cover HDCSB30-01002 1
Bearing 6306 1
O-ring 25X2.65 2
Axis HDCSB30-03003 1
Bearing 6208 1
Seal cover HDCSB30-02002 2
Input axis HDCSB30-02001-1 1
Bearing 6209 1
Pin 10X24 2




N)

Name BE/QTY| £&¥E/Remark
Bearing 6213GB/T 276 2
Bolt M14*1.5%60GB/T 16674. 2 12
Gear ringHDCS30-05001 1
Right differential housing HDCS30-05003 1
Half shaft washerY30H-10006 2
Axle shaft gearY30H-10007 2
Universal joint pin Y30H-10003 1
Planetary gear Y30H-10005 4
Planetary washer Y30H-10004 4
Left differential housingHDCS30-05002 1




Name B&E/QTY| #&¥E/Remark
Tire assembly 28X9-15-14PR (pneumatic) 2
Tire assembly 28X9-15(soild) 2 %2 /Optional
Tire assembly 28X9-15(environmentally) 2 %2 /Optional
Tire 28X9-15-14PR (pneumatic) 2
Tire 28X9-15(soild) 2 #2%%/Optional
Tire 28X9-15(environmentally) 2 %2 /Optional
2

Rim assembly (7. 00T-15)




Name BE/QTY| £&¥E/Remark
Tire assembly 6.50-10-10PR (pneumatic) 2
Tire assembly 6.50-10(soild) 2
Tire assembly 6.50-10(environmentally) 2 %2 /Optional
Nut GB6171-M12x1. 25-10 16
Spring washerGB93-12 16
Outer assembly 4. 33R 2 J75 3. 5 SR
Tire 6.50-10—10PR (pneumatic) 2
Tire 6.50-10(solid) 2
Tire 6.50-10(environmentally) 2
Rimassembly 4.33 R 2

Rim bolt M12x1. 25x26




Name

BE/QTY

& 7¥E/Remark

Bolt GB5783 M10x30-8.8

2

Gasket GB97.1-10-200HV

Spring washer GB93-10

Gear pump

Bolt GB5782 M10x55-8.8

Gasket ®40x®d11x4

Bushing ®13X®X10. 5x32

Damping pad

Motor (AC)

Encoder (WN)

— =l I—]|o|lo




TION

Name

B /QTY

7% /Remark

Grease nipple

Bracket

Washer GB93-8

Bolt GB5783-M8x16-8.8

Hose clamp QC/T390-(11-14)

Connecting pipe

Bolt GB5783-M5x12-8.8

Washer GB93-5

Washer GB97.1-5-200HV

Axle ®16x135

Bolt GB5783-M10x40-8.8

Washer GB93-10

Washer GB97.1-10-200HV

Foot brake holder welding

Bushing ®16x®18x15-SF-1

Pedal weiding

Damping pad

Split pin GB91-2x20

Spring

Grease nipple JB7940.1-M10x1

Pedal (rubber)

Bolt GB5782-M8x45-8.8

Nut GB6170-M8-10

Bushing ®10x®12x8-SF-1

Brake pump assembly

Bolt GB5783-M10x35-8.8

NutGB6170-M10-10

Brake steel pipe welding

Brake steel pipe welding

RlrINv|IN]Rr|RrRr|RrRr|IRr|RrRr|Rr]RrINM|IRr|lo|lod]|Rr]RrRrRr]IRrIN]IR]Rr]|R]|~

10




TION

Name

B /QTY

7% /Remark

Bolt GB5783-M10x20-8. 8

Spring washer GB93-10

Washer GB97.1-10-200HV

Backing plate (Parking brake)

Parking Brake Assembly

Washer GB97. 1-6-200HV

Spring washer GB93-6

Bolt GB5783-M6x16-8.8

(g NS IS P Bl IV E NG 1)

11




LATION

Name

B /QTY

7% /Remark

The adjustable handle

Elastic cylinder pin GB879. 1-4x30

Clamp holder screw sets

Gasket @ 20X D 12X8

Locking block

Nut GB6172. 1-M12-05

Bolt GB5783 M12x70-8.8

Steering string assembly

The steering wheel

Pin GB882-6x26x1. 6

Cotter pin GB91-1.6x10

The fixed seat

Adjust rod welding

Adjust the screw

0il cup JB7940. 1-M10x1

Composite set (shoulder) ®16x® 18x16-SF-1

With trunnion® 16x135

WasherGB97. 1-6-200HV

Spring washerGB93-6

Bolt GB5783 M6x12-8.8

Bolt GB5783 M10x25-8.8

Spring washer gh93-10

Washer GB97.1-10-200HV

Bracket welded

Steering SCU51/100-FS

e L=l SN RSN TSN TSN O MO SO NGRSO M O T W N W NS W N e W N e u e e

12




LATION

Name

B /QTY

7% /Remark

30Q steering axle

1

Left knuckle Z30KD011G

Turn to the bridge ZDS/K30-35D-03

Steering cylinder LGZNO030K-0100

Spring washer 16

Bolt M16X65

Bush Z30KD024

Knuckle bearing Z30KD023

0il cap M6

bolt M8X18

Spring washer 8

Link pin Z30KD025

Link Z30KD002

Pin Z30KD004G

Kingpin ZBYD27KDO10G

O-ring 25X2.65

Shield block ZBD20KDO11G

Dustband Z30KD006G

Bearing 33206

Composite dust ring Z30KD009G

Bush ZDS/K30-35KD-05

Pin lock nut Z30KD010G

Pin 3. 2X50

Right knuckle Z30KD0O7G

Rotary shaft lip seals FB85X110X12

Bearing 30211E

[NCN INGN B INGN INCN IR I NCR IS B GGN [ \GN I NN I NCR BRI GG SENy ey QRS B GG IS ool SN S i Bl B

Hub bolt Z30KDO13 16
Steering wheel hub Z30KDO11 16
Wheel hub nut Z30KDO12 2
Bearing 30207 2
Washer30 2
Nut Z30KD009 2

13




LATION

Name

BE/QTY

& 7¥E/Remark

Pin 6.3X50

2

Wheel hub cover Z30KD0O10

2

14




Name BE/QTY| £&¥E/Remark

Sealing part maintenance package (steering c 1
Piston rod assembly 1
Cylinder cover 2
Dust ring 2
U rin 2
0-ring 2
0-ring 1
Support ring 1
Cylinder assembly 1

2

Bearing

15




Name

BE/QTY

& 7¥E/Remark

Welding of box cover

1

Screw GB818 M4x10-4. 8

Fixed plate

The shake handshandle

Gas spring 200N (D620)

Nut GB889. 1-M8-10

Seat BF1-1BC (STD.)

Seat (comfort)

%% /Optional

Seat (Vibration)

%% /Optional

Bearing GB9163-GE12E

Hinge bracket (right)

Bolt

Hinge bracket (left)

Wire plate

Adjust the gasket

Washer GB97. 1-8-200HV

Spring washer GB93-8

Bolt GB5783 M8x30-8.8

Air spring 500N (D620)- self locking

Nut GB889. 1-M6-10

The shake handshandle

Screw GB818-M6x20-4. 8

The 1id lock

Screw GB70.1 M5x10-4.8

To protect the coil

e oY el NN el NS S S S SR SR S ISR S NG i et FE i VSR i i

16




Name BE/QTY| £%7E/Remark
1
1
1 %% /Optional
1 %% /Optional

17




Name BE/QTY| £&¥E/Remark
Bolt 2
Nut M8 2
Side plate 1
Hanger 1
Washer GB97. 1-6—200HV 6
Spring washer GB93-6 8
Screw GB70.1 M6x16-8.8 4

18




"ION

Name

BE/QTY

& 7¥E/Remark

Nut M6

6

Cover assembly

Washer GB97. 1-6-200HV

Screw M6x12

Instrument mask

Cover

Cover

Cover

Cover assembly

— = === O | |

19




'ING

Name

BE/QTY

& 7¥E/Remark

Balance weight 35Q

1

e

Balance weight 30Q

1ift hole cover

Bolt GB5782 M24x120-8. 8

Spring washer GB93-24

Gasket ®60XD25X8

Py

Adjust cushion

Bolt GB5782 M24x120-8. 8

Washer GB97. 1-6-200HV

Spring washer GB93-6

DO DD |IDD |IDD DD | — | — | — | —

20




Name

BE/QTY

V% /Remark

Cushion

Floor welding (front)

Floor welding (rear)

Screw M8x12-8.8

Foot pedal

— D= = Do

21




Name

B&/QTY

£ VE/Remark

Hydraulic Tube Assembly (Extraordinary)8-L25

1

Hydraulic Tube Assembly (Extraordinary)8-L27

Hydraulic Tube Assembly (90° )6-L750-1SC-60°

Connector (straight)6-G1/4 M14X1.5-60 °

O-ring — inside 11.2x2.65

Hydraulic Tube Assembly (90° )6-L700-1SC-60°

Rubber hose (return oil)

Hose hoops QC/T390 — - 38 (34)

[N e [ SN KOOI o

Return oil hose 23X5

2560

Hose hoops QC/T390 — (22-26),

Rubber hose (oil absorption)

Hose hoops QC/T390 — (40-45)

Hydraulic Tube Assembly (135° )6-1450-1SC-60

Hydraulic Tube Assembly (Straight)6-L600-1SC

Connector (tee) 7-2XM14X1.5 — M16X1.5 —60°

Hydraulic Tube Assembly (90° )6-L1320-1SC-60

Hydraulic Tube Assembly (90° )8-11320-1SC-60

Connector (straight) 8-2XM16X1.5-60 °

O-ring — inside 13.2x2.65

Connector (lock bend)6-G1/4 M14X1.5 -60°

Connector (lock bend)11-M20x1.5-0

Connector (lock bend) 10-M20X1.5 — MI16X1.5

Connector (lock bend)12-G1/2—- M22X1.5 -60°

The gear pump

Joint (to bend) 25 - Gl — @ 32

Connector (straight) 12-2XM22X1.5 —60°

Connector (lock bend) 6-M12X1.5 — M14X1.5 -6

Connector (lock bend)12-M20x1.5-M22x1.5-60°

Connector (straight) 8-M20X1.5 — M16X1.5 —60

Hydraulic Tube Assembly (135° )13-L850-2SC-6

[l el Rl Ll Lol Ll Ll Rl KN Kl LS A INOR i i NI e e FAGI FE )

22




CONTROL (TWO)

Name

BE/QTY

& 7¥E/Remark

Multiple valve (double)

1

Bolt GB5786-M10x1. 25x40-8. 8

4

Spring washer GB93-10

o

Washer GB97.1-10-200HV

—_
[\l

Pin B4. 75x20-c1B

Cotter pin GB91-2x12

Support (stem)

Bolt GB5783 M10x30-8.8

Nut GB6170-M10-10

With trunnion @ 16x168

Spring washer GB93-6

Screw GB70.1 M6x10-8. 8

Handle ball (1ift)

Handle ball (tilt)

Joystick welding(1ifting)

Joystick welding(tilt)

Composite set ®16x®D18x15-SF-1

Connecting rod

Nut GB6170 M8-10

joint

Bracket (travel switch)

Shaft sleeve®29x ® 16x38

DI == === == s =

23




'ONTROL (THREE)

Name BE/QTY| £&¥E/Remark
Multiple valve(triple) 1
Bolt GB5786-M10x1. 25x40-8. 8 4
Spring washer GB93-10 8
Washer GB97. 1-10-200HV 12

Pin B4. 75x20-c1B

Cotter pin GB91-2x12

Support (stem)

Bolt GB5783 M10x30-8.8

Nut GB6170-M10-10

With trunnion @ 16x168

Spring washer GB93-6

Screw GB70.1 M6x10-8. 8

Handle ball (1ift)

Handle ball (tilt)

Handle ball (belonging to 1)

Joystick welding(1ifting)

Joystick welding(tilt)

Joystick welding (tooll)

Composite set® 16x® 18x15-SF-1

Connecting rod

Nut GB6170 M8-10

joint

Bracket (travel switch)

Joint (straight) 8-M20x1.5-M16x1.5-60°

Shaft sleeve @ 16x®29x38

—IND W lWwWlWwlwIo === =SSO

24




CONTROL (TOUR)

Name BE/QTY| £&¥E/Remark
Multiway valve (quadruple) 1
Bolt GB5786-M10x1. 25x40-8. 8 4
Spring washer GB93-10 8
Washer GB97. 1-10-200HV 12

Pin B4. 75x20-c1B

Cotter pin GB91-2x12

Support (stem)

Bolt GB5783 M10x30-8.8

Nut GB6170-M10-10

With trunnion @ 16x168

Spring washer GB93-6

Screw GB70.1 M6x10-8. 8

Handle ball (l1ift)

Handle ball (tilt)

Handle ball (belonging tol)

Handball (belonging to 2)

Joystick welding (1ifting)

Joystick welding (tilt)

Joystick welding (tool 1)

Joystick welding (kit 2)

Composite set ®16x®D18x15-SF-1

Connecting rod

Nut GB6170 M8-10

joint

Bracket (travel switch)

Joint (straight)8-M20x1.5-M16x1.5-60°

UG VN NN IS IS ool IR il IS IS P I Dl el el N SN TS Kool Koo

25




INSTALLATION

Name

BE/QTY

& 7¥E/Remark

Mesh filter

Lid welded

0il ruler plug assembly

Bolt GB5783 M8x20-8. 8

Spring washer GB93-8

Washer GB97. 1-8-200HV

Gasket 204x134x1.5-R

Combination washer JB982-20

Drain plug M20x1.5

— = = OO |OO | OO | |— |—

26




Name

BE/QTY

& 7¥E/Remark

Frame welded

1

Bolt GB5785-M16x1. 5x70-8. 8

Spring washer GB93-16

Support cover

Screw GB70.2 M8x16-8.8

Leaf spring nut M8

Side door welding

Mat 1

Screw GB70.1 M12x60-8. 8

Large washer GB96. 1-12-200HV

Spring washer GB93-10

Bolt GB5783-M12x30-8.8

Battery holder

Damping pad

Welding of cover plate (right)

The meter stand is welded together

Large washer GB96. 1-10—200HV

Spring washer GB93-10

Bolt GB5783-M10x30-8.8

Leaf spring nut M6

Welding of cover plate(left)

Screw GB70.2 M6x16-8.8

i = s o o [ro = = s o [ [ s Jeo [ = = o o fro [ |

27




Name

BE/QTY

& 7¥E/Remark

Screw GB70.1 M12x30-8.8

8

Spring washer GB93-12

The flat washer GB97.1-12-200HV

The top guard is welded together

Protective cover 1

Protective tape

Protective tape

Back handle

P

Spring washer GB93-6

Screw GB70.1 M6x20-8. 8

Protective cover 2

Rearview mirror

Support

Big washer GB96.1-12-200HV

Screw GB70.1 M8x20-8.8

Spring washer GB93-8

Handle

P

Nut GB889. 1-M8-10

Bolt GB5783 M12x20-8.8

Protective tape

Cover 30

IO [ H [ = D0 DO [ DO o = D0 DO | D s == | oo

28




Caution Light WSM-NLO1

Name BE/QTY| £&¥E/Remark

Buzzer(DJB-24B) 1
Integrated electrical box 1
Controller Assembly (ACM—4P30Q) 1 ACMAR S
Controller Assembly (Curtis—4P30Q) 1 Curtis&4:
Wire Harness (ACM-4P30Q) 1 ACMA& 4t
Wire Harness (Curtis—4P30Q) 1 Curtis&4;
Accelerator (JCTA-1801E) 1 ACMAR S
Accelerator (FZ3-532-133) 1 Curtis & 4:
Pedal Switch(JK231) 1
Horn(125-DC24V) 1
uSB 1 Opiton
Warp Switch(YB-nuoli-003) 1
Combination Switch 1
KEYA 1
Display (D28C-CC) 1 ACMA 4t
Display(3401T-12-96V) 1 Curtis &4
Emergency StopSwitch(LAY39-01MJ-RC) 1
DC-DC8OV/24V 1
Micro Switch(RZ-15GQ22-B3) 4
Grouped Lamps PDL-LXHW-2 2
Head Lamp PDL-LXZM-1 3
Blue Lamp A-LJD-Al 2 Opiton

1

2

WIdth Lamp PDL-LXXD-1

29




N

I

Name BE/QTY| £&¥E/Remark
Contactor (DC8OV-SW200-583) 1
ControllerACM80350 1 iz Ta 5
ControllerACM80350 1 T
30

RS




Name BE/QTY| H&¥E/Remark
Contactor (DC8OV-SW200-583) 1
Controllerl1234SE-6321 1 sl T35
Controllerl234SE-6321 1 T
31
Name BE/QTY| £ ¥1¥E/Remark

Lithium battery80V-200 (JN-B)

Lithium battery80V-300 (JN-B)




Lithium battery80V-400 (JN-B)

1
Li Charger 80V65A( three phase 380V) 1 Ft200Ah
Li Charger 80V65A( three phase 380V-415V) 1 Ft200Ah
Li Charger 80V65A( three phase 220V-240V) 1 i 200Ah
Li Charger 80V65A( three phase 460V-480V) 1 i 200Ah
Li Charger 80V100A( three phase 380V) 1 it 200/300Ah
Li Charger 80V100A( three phase 380V-415V) 1 it 200/300Ah
Li Charger 80V100A( three phase 220V-240V) 1 it 200/300Ah
Li Charger 80V100A( three phase 460V-480V) 1 it 200/300Ah
Li Charger 80V150A( three phase 380V) 1 it 300/400Ah
Li Charger 80V150A( three phase 380V-415V) 1 it 300/400Ah
Li Charger 80V150A( three phase 220V-240V) 1 it 300/400Ah
Li Charger 80V150A( three phase 460V-480V) 1 it 300/400Ah
Li Charger 80V200A( three phase 380V) 1 it 400Ah
Li Charger 80V200A( three phase 380V-415V) 1 it 400Ah
Li Charger 80V200A( three phase 220V-240V) 1 it 400Ah
Li Charger 80V200A( three phase 460V-480V) 1 Bit400Ah
REMA Charging Plugin Assy (Female 320A) 1
Module (GF-30Q) 1
DC/DC converter 1
BMS (80/200-30Q) 1 200AhJH
BMS (80/300-30Q) 1 300AhHH
BMS (80/400-30Q) 1 400AhHH
Charging DC contactor 1
Discharging DC contactor 1
Current sensor 1
32
Name BE/QTY| & /Remark

Fork 125x45x1070

Fork 125x45x1150

Fork 125x45x1220




Fork 125x45x1370

Fork 125x45x1520

Fork 125x45x1970

Fork 125x45x1820

Fork 125x45x1670

30Qf % /Inc. 1-2

Fork 125x50x1070

Fork 125x50x1150

Fork 125x50x1220

Fork 125x50x1370

Fork 125x50x1520

Fork 125x50x1800

Fork 125x50x1970

Fork 125x50x1670

35Qf % /Inc. 1-2

Xk

FEAH LR

DO DO DO DO DO DO D Do Do Do Do Do Do o Do

33

Name

BE/QTY

£ 7% /Remark

0il cylinder (TL) ®80x ®35x118(6/10)

H=<3700, Left

0il cylinder (TL) ®80x ®35x88. 5(6/6)

3700<<H=<5000, Left

0il cylinder (TL) ®80x ® 35x67(3/6)

5000<<H, Left

0il cylinder (TR) ®80x P 35x118(6/10)

—_ = =

H=<3700, Right




0il cylinder (TR) ®80x ® 35x88. 5(6/6)

3700<<H=<5000, Right

0il cylinder (TR) ®80x ® 35x67(3/6)

5000<<H, Right

Seal kits (tlited cylinder)

Grease mouth Z1/8

Earring

Bearing GE30ES

Circlip 47

Nut MI14

Washerl4

Bolt M14x55

Piston body assembly

Yx seal ring

Support ring

Dust ring

Circlip 52

Circlip

Catch 48x30x3

Useal ring 48x30x10

Guide sleeve

0 seal ring 63x3.1

Bearing 3025

Cylinder barrel assembly

Bearing 3040

DO DO DD DD DO DD DD DD DD DO DD DD DD DD DD DD DD DD DN I o | |+

34
Name BE/QTY| £ ¥1¥E/Remark
Inner mast (2000) 1 30Q
Inner mast (2500) 1 30Q
Inner mast (2700) 1 30Q
Inner mast (3000) 1 30Q
Inner mast (3300) 1 30Q




Inner mast (3500) 1 30Q
Inner mast (3700) 1 30Q
Inner mast (4000) 1 30Q
Inner mast (4300) 1 30Q
Inner mast (4500) 1 30Q
Inner mast (5000) 1 30Q
Inner mast (5500) 1 30Q
Inner mast (6000) 1 30Q
Inner mast (2000) 1 35Q
Inner mast (2500) 1 35Q
Inner mast (2700) 1 35Q
Inner mast (3000) 1 35Q
Inner mast (3300) 1 35Q
Inner mast (3500) 1 35Q
Inner mast (3700) 1 35Q
Inner mast (4000) 1 35Q
Inner mast (4300) 1 35Q
Inner mast (4500) 1 35Q
Inner mast (5000) 1 35Q
Inner mast (5500) 1 35Q
Inner mast (6000) 1 35Q
Adjusting sleeve 4

Adjustable pad 4

Side roller®42 — CD = 68 2

Spring washer GB93-10 4

Bolt GB5783 M10x40-8. 8 4

Roller @119. 2-range=59. 5-64. 5 2

35
Name BE/QTY| & /Remark

Roller®119. 2-range=59. 5-64. 5 2

Roller®119. 2-range=59. 5-64. 5 2

Elastic retaining ring GB894. 1-55 for shaft 4

Outer mast (2000) 1 30Q
Outer mast (2500) 1 30Q
Outer mast (3000) 1 30Q




Outer mast (3300) 1 30Q
Outer mast (3500) 1 30Q
Outer mast (3600) 1 30Q
Outer mast (3600) 1 30Q
Outer mast (4000) 1 30Q
Outer mast (4300) 1 30Q
Outer mast (4500) 1 30Q
Outer mast (5000) 1 30Q
Outer mast (5500) 1 30Q
Outer mast (6000) 1 30Q
Outer mast (2000) 1 35Q
Outer mast (2500) 1 35Q
Outer mast (3000) 1 35Q
Outer mast (3300) 1 35Q
Outer mast (3500) 1 35Q
Outer mast (3600) 1 35Q
Outer mast (3600) 1 35Q
Outer mast (4000) 1 35Q
Outer mast (4300) 1 35Q
Outer mast (4500) 1 35Q
Outer mast (5000) 1 35Q
Outer mast (5500) 1 35Q
Outer mast (6000) 1 35Q
Bearing bush 2

Bearing cover 2

Washer GB93-16 4

36
Name BE/QTY| &% /Remark

Bolt GB5785-M16x1.5x70-8. 8

Grease nipple JB7940. 1-M10x1

Bolt GB5783-M10x20-8.8

Washer GB97.1-10-200HV

Washer GB97.1-10-200HV

Axle @ 30x82

Bolt GB5783-M12x30-8.8




Washer GB93-12

Side roller @ 87 - CD = 55

Gasket @ @ 13 x 20 x0. 5

Gasket @ @ 13 x 20 x1

Elastic retaining ring GB894. 1-55

The composite roller @ 111.5 - range = 53-5

Base plate

Adjusting pad ®35x D 16x0. 8

Adjusting pad ® 35D 16x0. 5

Adjusting pad ®35x D 16x0. 2

37
nast)
Name BE/QTY| & 3¥/Remark

Load backrest welding 1

Bolt GB5783-M14x30-8.8 4

Washer GB93-14 4

Washer GB97.1-14-200HV 4

Fork carrier weldind (standard mast) 1 30Q

Fork carrier weldind (standard mast 35) 1 35Q
Main roller 119.2xp55x34 6 ek
Main roller ¢119.6x¢55x34 6 Bl




Main roller ¢120x¢p55x34

e

Circlip GB894.1-55

Bolt GB5783-M10x60-8.8

Washer GB93-10

Side roller @ 42 - CD =68

> |00 |Co |O |

Adjustable pad

Adjusting sleeve

38

d mast)

Name

BE/QTY

£ 7+ /Remark

Chain wheel bearing780708K-¢110xp40x27

Circlip GB894.1-40

Washer GB93-16

Bolt GB5786-M16x1.5x40-8.8

Cylinder ®56xd45x995(H=2000)

Cylinder ®56xd45x1245(H=2500)

Cylinder ®56xd45x1495(H=3000)

Cylinder ®56xd45x1645(H=3300)

Cylinder ®56x®45x1745(H=3500)

DDl NN N DN




Cylinder ®56xd45x1825(H=3600)

Cylinder ®56xd45x1845(H=3700) 4 /Inc. 24-41

Cylinder ®56x®45x1995(H=4000)

Cylinder ®56xd45x2120(H=4300)

Cylinder ®56xd45x2245(H=4500)

Cylinder ®56x®45x2495(H=5000)

Cylinder ®56xd45x2745(H=5500)

Cylinder ®56xd45x2995(H=6000)

Split pin 2.5x40

EN G A BAGRE BGR RGN RO BoGRN BOGR BAGR RGN RCHN RO BaGRN BaGR B AGN I \GR RCH [N \CH NG BN B AGN I V]

LH1623 chain 30Q
LH1634 chain 35Q
Joint 30Q
Joint 35Q
Split pin 3.2x30
Nut M18x1.5 30Q
Nut M22x1.5 35Q
Nut M18x1.5 30Q
Nut M20x1.5 35Q
Fixing ring
Rubber bushing
Fixing seat
Washer GB97.1-16-200HV
Washer GB93-10
39

mast)

Name BE/QTY| & ¥1¥/Remark
Nut GB6171-M10x1.25-10
Bolt GB5783-M10x50-8.8
Nut GB6170-M10-10
Joint 30Q
Joint 35Q

Washer GB97.1-12-200HV

Washer GB93-12

Bolt GB5786-M12x1.25x25-8.8

Piston rod

[l Rl ISCH HACHE BCH BN RO OGN OGN SN

Adjusting bushing 40.5x49xL2




Circlip

Bearing 50x20x2.5

Catch 50x40x3

Seal ring 50x40x6

Piston rod

Copper bushing

Circlip

Buffering ring

Dust ringDKB40x52x7/10

Seal ring 40x50x6

Guide sleeve

Oring 49.7x2.4

Bearing 4030

[Nl BGR BNGRN BEGRE RGN NN WGl I e I e e et I e et I e e i e e

Cylinder
Dowel pin
Seal kits(standard mast lifting cylinder) | E/ne.
Lifting chain LH1623-77 30Q
Lifting chain LH1623-57 30Q
Lifting chain LH1623-67 30Q
Lifting chain LH1623-83 30Q
Lifting chain LH1623-87 30Q
Lifting chain LH1623-89 30Q
40

mast)

Name & /QTY| #&VFE/Remark
Lifting chain LH1623-91 2 30Q
Lifting chain LH1623-99 2 30Q
Lifting chain LH1623-105 2 30Q
Lifting chain LH1623-109 2 30Q
Lifting chain LH1623-121 2 30Q
Lifting chain LH1623-131 2 30Q
Lifting chain LH1623-141 2 30Q
Lifting chain LH1634-59 2 35Q
Lifting chain LH1634-69 2 35Q
Lifting chain LH1634-79 2 35Q
Lifting chain LH1634-85 2 35Q




Lifting chain LH1634-89 2 35Q
Lifting chain LH1634-91 2 35Q
Lifting chain LH1634-93 2 35Q
Lifting chain LH1634-101 2 35Q
Lifting chain LH1634-107 2 35Q
Lifting chain LH1634-111 2 35Q
Lifting chain LH1634-121 2 35Q
Lifting chain LH1634-133 2 35Q
Lifting chain LH1634-143 2 35Q
41

'(stand mast)

Name ¥ &/QTY| #&¥E/Remark
Hoop
Strip 4x250
Press plate

Oil return hosel1lL.=620

Oil return hosel1lL.=870

Oil return hose1lL.=1120

Oil return hosellL=1270

Oil return hosellL.=1370

Oil return hosellL=1420

Oil return hosellL=1470

Oil return hosellL=1620

Oil return hosellL=1770

(\CHI I\CH B\GCHN I\GCHN I \GCRN B\GCIN BNGIN BOGRN B NG RN B B s




Oil return hosellL=1920

Oil return hosellL.=2120

Oil return hosellL.=2370

Oil return hosellL=2620

Joint

Hydraulic hose assembly 13-L360-2SC-60°

Speed limit valve XSF-F16L-60

Oring 17x2.65

Joint

Hydraulic hose assembly 13-L740-2SC-60°

Strip P-N156-00646

Oil return hose2

Oring 17x2.65

Joint 12-M20x1.5-M22x1.5-60°

ND|w =Nl = ===~ o o Do

42

‘tand mast)

Name

BE/QTY

% VE/Remark

Bolt GB5782-M12x90-8.8

WasherGB93-12

Washer GB97.1-12-200HV

Bush ©22x® 13x56

Pulley ®110x27

ScrewGB70.1-M8x30-8.8

Washer GB93-8

Rubber pipe lump

Pipe press fixedly piank

Hydraulic hose assembly (90°)8-L4050-1SC-60°

H=3000

Hydraulic hose assembly(90°)8-L2950-1SC-60°

H=2000

Hydraulic hose assembly(90°)8-L3450-1SC-60°

H=2500

Hydraulic hose assembly(90°)8-L4250-1SC-60°

[\l B\GCH B \GCH I \GCH N \GH N \GH [Nl IN\GH BEGRN IEmu Eu e

H=3300




Hydraulic hose assembly(90°)8-L4400-1SC-60° 2 H=3500
Hydraulic hose assembly(90°)8-L4500-1SC-60° 2 H=3600
Hydraulic hose assembly(90°)8-L4650-1SC-60° 2 H=3700
Hydraulic hose assembly(90°)8-L5050-1SC-60° 2 H=4000
Hydraulic hose assembly(90°)8-L5350-1SC-60° 2 H=4300
Hydraulic hose assembly(90°)8-L5550-1SC-60° 2 H=4500
Hydraulic hose assembly(90°)8-L6150-1SC-60° 2 H=5000
Hydraulic hose assembly(90°)8-L6650-1SC-60° 2 H=5500
Hydraulic hose assembly(90°)8-L7150-1SC-60° 2 H=6000
Joint 8-2XM16x1.5-60° 2
fixedly piank 1
Washer GB97.1-8-200HV 2
Oring 9.5x1.8 4
Hydraulic hose assembly (90°)8-L500-1SC-90° 2
Sideshifters(LH) 1
Sideshifters(LD) 1
Sideshifters(CASCADE) 1

43




